
ARCH_E_(36.00_x_48.00_Inches)

PLAN SHOWING THE PROPOSED CONSTRUCTION OF HIGH

RISE COMMERCIAL (IT/ITES) BUILDING WITH STILT FLOOR

(MEANT FOR PARKING USE)  + 1ST FLOOR (MEANT FOR

PARKING USE) 2ND FLOOR (MEANT FOR PARKING) + 3RD

FLOOR TO 9TH FLOOR, AT PLOT NO.155, ESTATE MAIN

ROAD, DEVELOPED PLOTS ESTATE, PERUNGUDI, CENNAI-

600 096, COMPRISED IN S NO:140/18 OF PALAVAKKAM

VILLAGE, WITH IN THE LIMITS OF GREATER CHENNAI

CORPORATION.

N

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

BUILDING

FSI AREA

COMM. RESI.

DU

TOTAL

IND. INST.

BUILDING WISE FSI STATEMENT

FSI AREA

NO OF SAME BUILDING

5230.84A-1 (COMMER...) 0.000.00 0.00 5294.590
[...]
38.18 (As On site & As Per SIDCO Sketch)

38.20 As per FMB

5
3
.
3
4
 
(
A

s
 
O

n
 
s
i
t
e
 
&

 
A

s
 
P

e
r
 
S

I
D

C
O

 
S

k
e
t
c
h
)

5
3
.
4
0
 
A

s
 
p
e
r
 
F

M
B

38.17 As On site & As Per SIDCO Sketch

38.20 As per FMB

EW

N

S

3
.
4

0

8.30

1
.
8

5

6.20

1
.
6

0

4.38

4.40

6
.
2

0

3
.
4

0

5.30

1
.
6

0

4.38

4.40

6
.
2

0

3
.
4

0

5.30

3
6

.
8

6

S
C

-
4

3
S

C
-
4

2
S

C
-
4

1
S

C
-
4

0
S

C
-
3

9
S

C
-
3

8
S

C
-
3

7

S
C

-
3

6

S
C

-
3

5

S
C

-
3

4

S
C

-
3

3

S
C

-
3
2

S
C

-
3

1

S
C

-
3

0

S
C

-
2

9

S
C

-
2
8

S
C

-
2
7

S
C

-
2
6

S
C

-
2
5

S
C

-
2
4

S
C

-
2
3

S
C

-
2
2

S
C

-
2

1

S
C

-
2

0

S
C

-
1
9

S
C

-
1
8

CP-67

CP-66

CP-65

CP-64

L
D

1

L
D

L
D

L
D

D
2

FIRESTAIRCASE1

STAIRCASE1

C
P

-
3

[
M

E
C

H
]
 
(
M

e
c
h

a
n

i
c
a

l
)
-
4

9

CP-3[MECH] (Mechanical)-50

CP-3[MECH] (Mechanical)-51

CP-3[MECH] (Mechanical)-52

CP-3[MECH] (Mechanical)-53

CP-3[MECH] (Mechanical)-54

CP-2[MECH] (Mechanical)-55

CP-2[MECH] (Mechanical)-56

CP-2[MECH] (Mechanical)-57

CP-2[MECH] (Mechanical)-58

CP-2[MECH] (Mechanical)-59

CP-2[MECH] (Mechanical)-60

CP-2[MECH] (Mechanical)-61

CP-2[MECH] (Mechanical)-62

CP-2[MECH] (Mechanical)-63

0.20

3.70

0.20

0
.
2

3

1
.
6

6

0
.
2

0

1
8

.
5

0

0
.
2

0

2
.
5

0

0
.
2

0

2
.
5

0

3.70

1
8

.
5

0

3.70

1
.
6

6

3.54

4
.
0

0

10.00

5.30

3
.
0

0

2.30

5
.
7

0

4.40

7
.
5

7

1
.
7

8

7
.
6

7

7
.
6

7

2.90

4.40

3.00

3.40

3.70

2
.
5

0

2.5000

7.677.67

7
.
2

7

7
.
5

7

7
.
2

7

3.80

3.70

3.50

7
.
6

7

5
.
0

0

3
.
3

0

3
.
0

0

1
.
6

0

1
.
3

0

0
.
6
0

0.60

4.20

3.00

5.20

0
.
6

0
0

.
6

0

3.00

5
.
1
1

5
.
4
4

3
.
0

0

4.90

1
2
.
1

0

1
2
.
1

0

2.50

7
.
2

3

5.79

1
.
5

0

9
.
5

0

3
6
.
5

4

20.40

3
6

.
8
6

20.40

8.988.79

4.00

6
.
0

0

1
.
5

04.54

1
.
9

0
1

.
5

0

2.40

3
.
0

0

4
.
5

0

4.004.00

4.50

2.50

2
.
5

0

1.50

2.40

1
.
7

0

2.40

1
.
7

0
1

.
7

0

2.40

5.00

CC

3
.
0
0

x
2

4
.
2
0

2.40x1.70

2.40x1.70

2.40x1.70

2.40x3.00

3
.
0
0

x
2

4
.
2
0

SC-17SC-16

C
P

-
4

8

C
P

-
4

7

C
P

-
4

6

C
P

-
4

5

CP-44

CP-43

SC-15

SC-14

SC-13

SC-12

HSC-11

HSC-10

HSC-9

HSC-8

HSC-7

HSC-6

HSC-5

SC-4

SC-3

SC-2

SC-1

C
P

-
4

2

C
P

-
4

1

C
P

-
4

0

CP-39

CP-38

CP-37

CP-36

CP-35

CP-34

CP-33

H
C

P
-
3
2

H
C

P
-
3
1

H
C

P
-
3
0

H
C

P
-
2
9

H
C

P
-
2
8

H
C

P
-
2
7

H
C

P
-
2
6

H
C

P
-
2
5

C
P

-
2
4

CP-23

CP-22

CP-21

CP-20

CP-19

CP-18

CP-17

CP-16

CP-15

CP-14

CP-13

CP-12

CP-11

CP-10

CP-9

VCP-8

VCP-7

VCP-6

VCP-5

VCP-4

VCP-3

VCP-2

VCP-1

8
.
0
0

8
.
0
0

8.96

8.79

8
.
0
0

8
.
0
0

8
.
2
4

FLOORS

FSI AREA

COMM. RESI.

DU

FSI AREA

TOTAL

IND. INST.

FLOOR WISE FSI STATEMENT:A (COMMERCIAL)

0 45.310.00 0.0045.31 0.00STILT PARKING FLOOR

0 0.000.00 0.000.00 0.00FIRST PARKING FLOOR

0 0.000.00 0.000.00 0.00SECOND PARKING FLOOR

0 740.790.00 0.00740.79 0.00THIRD FLOOR

0 740.790.00 0.00740.79 0.00FOURTH FLOOR

0 740.790.00 0.00740.79 0.00FIFTH FLOOR

0 740.790.00 0.00740.79 0.00SIXTH FLOOR

0 740.790.00 0.00740.79 0.00SEVENTH FLOOR

0 740.790.00 0.00740.79 0.00EIGHTH FLOOR

0 740.790.00 0.00740.79 0.00NINTH FLOOR

0 0.000.00 0.000.00 0.00Terrace

0 5294.590.00 0.005230.84 0.00Total

SHEET NO. 1/2

Man hole

6.00

2
.
4

0

3

SP1

PCDT

SP3

A

A
1

2

DP

4

56

7

1110

FP
17

16

18

Sludge Lime
Granules

MB1
SL

MB2

Return Sludge

Incoming Sewer
150mm dia @
2.25m depth

Raw Sewage
Inlet pipe

8

9

9

Baffle

13

14

SP2

15

12

Ø0.1800

Ø0.2100

B1

B2

PB

A
ir 

In
flo

w
 P

ip
e

AV
AVAV

AV
AVAVAV

AV AV AV

Ø0.075mØ0.075m

UV

UV

1.20

Treated Effluent
for Reuse

Ladder

Ladder

AV

1.11

6.00

2
.
4

0

13

14

0.5m

0.5m

0.5m

0.5m

0.8m

0.5m

MB1

A

B

C

A

B

C

Backwash from
Effluent Sump

Backwash to
Balancing Tank

To Intermittent
Effluent Storage

Tank - 2

From
Intermittent

Effluent Storage
Tank - 1

3

-3.75

Incoming Sewer
150mm dia @
2.25m depth

7

Filtrate

1

-2.75m

-2.55m

2

0.15m

-2.10m

-2.25m

0.2m

FP
17

Walkway
Platform Raw Sewage

Inlet pipe

8

-2.75m

G.L

-2.55m

-5.75m

10

-4.75m

G.L

15

-5.75m

SP2

PCDT
B2

Air Inflow Pipe

UV

From intermittent
Effluent storage

Tank - 2UV

-4.75m

±0.00m ±0.00m

SP1

G.L & H.L ARE IN METRES

:

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

KEY PLAN

T
O

 
T

H
I
R

U
V

A
N

M
I
Y

U
R

T

O

 
K

O

T

I
V

A

K

K

A

M

B
E

T
H

A
L
 
N

A
G

A
R

 
S

T
R

E
E

T
 

E

S

T

A

T

E

 
M

A

I
N

 
R

O

A

D

ESTATE 1ST CROSS STREET

E
S

T
A

T
E

 M
A

IN
 R

O
A

D

 SITE

PROPOSED

R

A

J
I
V

 
G

A

N

D

H

I
 
S

A

L
A

I

0 63.750.00 0.000.00 0.00UG PUMP ROOM

3
.
3
0

6.20

3
.
0
0

8.10

3
6
.
8
6

20.40

C

C

UP

UP

U
P

D
N

W

W

L
D

1

L
D

L
D

L
D

D1

LIFT1

LIFT2

LIFT3

FIRELIFT1

FIRESTAIRCASE1

STAIRCASE1

FIRST PARKING FLOOR PLAN

C

C

2.30 WIDE

20.40x36.86

2.40x3.00

2.40x1.70

2.40x1.70

2.40x1.70

HANDICAPPED HANDRAIL

HANDICAPPED HANDRAIL

HANDICAPPED HANDRAIL

HANDICAPPED HANDRAIL

H
A

N
D

I
C

A
P

P
E

D
 
H

A
N

D
R

A
I
L

HANDICAPPED HANDRAIL

VOID1

FIRECORRIDOR1

3
.
0
0

8.10

3
.
3
0

6.20

UP

UP

D
N

D
N

W

L
D

L
D

L
D

L
D

1

D1

LIFT1

LIFT2

LIFT3

FIRELIFT1

STAIRCASE1

FIRESTAIRCASE1

SECOND PARKING FLOOR PLAN

20.40

2.30 WIDE

6.20x3.70

2.40x1.70

2.40x1.70

2.40x1.70

2.40x3.00

HANDICAPPED HANDRAIL

HANDICAPPED HANDRAIL

HANDICAPPED HANDRAIL

HANDICAPPED HANDRAIL

H
A

N
D

I
C

A
P

P
E

D
 
H

A
N

D
R

A
I
L

HANDICAPPED HANDRAIL

VOID1

FIRECORRIDOR1

C

CC

C

3
6
.
8
6

A)  AREA STATEMENT

A)  PARKING STATEMENT 

 AREA AS PER PATTA

 AREA AS PER DOCUMENT

 AREA CONSIDERED FOR FSI

STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD

OSR AREA

TOTAL FSI AREA

FSI FACTOR

COVERAGE AREA (PERCENTAGE %)

VEHICLE REQUIRED PROVIDED

LORRY

CAR

TWO WHEELER

CYCLE

SQ.M.

2011.27

2.632

0.00

740.79 (36.83%)

5294.59

0.00

2011.27

2020.00

0

188

88

-

156

78

- 0

1.90

1.50

1.50

2
.
3
0

2
.
2
1

3.90

3.90

2.30

2.30

2.30

5.38

A
-

A
-

A
-

A
-

24.20

3
.
0
0

3
.
0
0

3
.
0
0

24.20

2
.
3
5

2
.
3
5

3.00

2
.
8
5

19.20

16.98

8
.
6
8

5.33

SC-91

SC-90

SC-89

SC-88

SC-87

SC-86

SC-85

SC-84

SC-83

SC-82

SC-81

SC-80

SC-79

SC-78

SC-77

SC-76

SC-75

SC-74

SC-73

SC-72

SC-71

SC-70

SC-69

SC-68

SC-67

SC-66

SC-65

SC-64

SC-63

SC-62

SC-61

SC-60

SC-59

SC-58

SC-57

SC-56

SC-55

SC-54

SC-53

SC-52

SC-51

S
C

-
5
0

S
C

-
4
9

S
C

-
4
8

S
C

-
4
7

S
C

-
4
6

S
C

-
4
5

S
C

-
4
4

HSC-188

HSC-187

HSC-186

HSC-185

HSC-184

HSC-183

HSC-182

HSC-181

HSC-180

HSC-179

HSC-178

HSC-177

HSC-176

HSC-175

HSC-174

HSC-173

SC-172

SC-171

SC-170

SC-169

SC-168

SC-167

SC-166

SC-165

SC-164

SC-163

SC-162

SC-161

SC-160

S
C

-
1

5
9

S
C

-
1

5
8

S
C

-
1
5
7

S
C

-
1
5
6

S
C

-
1
5
5

S
C

-
1
5
4

S
C

-
1
5
3

S
C

-
1
5
2

S
C

-
1
5
1

S
C

-
1
5
0

S
C

-
1
4
9

S
C

-
1
4
8

S
C

-
1
4
7

S
C

-
1
4
6

SC-145

SC-144

SC-143

SC-142

SC-141

SC-140

SC-139

SC-138

SC-137

SC-136

SC-135

SC-134

SC-133

SC-132

SC-131

SC-130

SC-129

SC-128

SC-127

SC-126

SC-125

SC-124

SC-123

SC-122

SC-121

SC-120

SC-119

SC-118

SC-117

SC-116

SC-115

SC-114

SC-113

SC-112

SC-111

SC-110

SC-109

SC-108

SC-107

SC-106

SC-105

SC-104

SC-103

SC-102

SC-101

SC-100

SC-99

SC-98

SC-97

SC-96

SC-95

SC-94

SC-93

SC-92

AutoCAD SHX Text
%%UPLAN AT G.L

AutoCAD SHX Text
%%UPLAN

AutoCAD SHX Text
0.70

AutoCAD SHX Text
%%UDETAILS OF FILTERS

AutoCAD SHX Text
%%USECTION A-A

AutoCAD SHX Text
%%UPROPOSED SEWAGE TREATMENT PLANT OF 0.02 MLD CAPACITY

AutoCAD SHX Text
%%UMoving Bed bio - film reactor ( MBBR )

AutoCAD SHX Text
%%ULEGEND:

AutoCAD SHX Text
1.   SCREEN CHAMBER

AutoCAD SHX Text
2.   GRIT CHAMBER

AutoCAD SHX Text
3.   BALANCING TANK

AutoCAD SHX Text
4.   ANAEROBIC TANK

AutoCAD SHX Text
5.   ANOXIC TANK

AutoCAD SHX Text
6.   AEROBIC TANK ( BOD REDUCTION )

AutoCAD SHX Text
7.   AEROBIC TANK ( NITRIFICATION )

AutoCAD SHX Text
8.   SEDIMENTATION TANK

AutoCAD SHX Text
9.   EFFLUENT LAUNDER

AutoCAD SHX Text
10. DISINFECTION TANK

AutoCAD SHX Text
11. CHLORINE DOSING TANK

AutoCAD SHX Text
12. INTERMITTENT EFFLUENT STORAGE TANK - 1

AutoCAD SHX Text
13. PRESSURE SAND FILTER

AutoCAD SHX Text
     A.Free Board, B.Filtering Media, C.Pebble

AutoCAD SHX Text
14.ACTIVATED CARBON FILTER

AutoCAD SHX Text
     A.Free Board, B.Filtering Media, C.Pebble

AutoCAD SHX Text
15. INTERMITTENT EFFLUENT STORAGE TANK - 2

AutoCAD SHX Text
16. SLUDGE COLLECTION TANK

AutoCAD SHX Text
17. POLYELECTROLYTE DOSING TANK

AutoCAD SHX Text
18. EFFLUENT SUMP

AutoCAD SHX Text
UV. ULTRA VIOLET TREATMENT

AutoCAD SHX Text
PB. PANEL BOARD

AutoCAD SHX Text
AV AIR VENT

AutoCAD SHX Text
FP   FILTER PRESS WITH  POST LIME MODULE

AutoCAD SHX Text
PCDT   POST CHLORINATION DOSING TANK

AutoCAD SHX Text
SP1  SUBMERSIBLE PUMP- 0.90 cu.m/hr @ 12m

AutoCAD SHX Text
SL    SLUDGE PUMP - 10 cu.m.hr @ 10m

AutoCAD SHX Text
SP2 & SP3  SUBMERSIBLE PUMP

AutoCAD SHX Text
MB1 & MB2   MONOBLOCK PUMP - 0.90 cu.m/hr @ 12m

AutoCAD SHX Text
DP    DRAIN PUMP

AutoCAD SHX Text
B1   AIR BLOWER FOR DIFFUSED AERATION

AutoCAD SHX Text
B2   AIR BLOWER FOR AIR CIRCULATION SYSTEM

AutoCAD SHX Text
                        RAW SEWAGE LINE (80mm dia)

AutoCAD SHX Text
                        EFFLUENT LINE (80mm dia)

AutoCAD SHX Text
                        SLUDGE LINE (80mm dia)

AutoCAD SHX Text
                        AIR LINE (25mm dia)

AutoCAD SHX Text
                        DUCT PROVIDED FOR AIR

AutoCAD SHX Text
                        CIRCULATION IN BASEMENT

AutoCAD SHX Text
                        DIFFUSED AIR ARRANGEMENTS

AutoCAD SHX Text
%%UPROPOSED STP LOCATION AND ACCESS TO STP

AutoCAD SHX Text
The treatment units are proposed to be constructed below GL with access  from

AutoCAD SHX Text
Manhole opening provided at ground level. The panel board and air blowers are to be

AutoCAD SHX Text
placed on the platform of  STP. The air inflow pipe to blowers and air vent pipe to be laid

AutoCAD SHX Text
below drive way  and fixed in the compound wall for air circulations.

AutoCAD SHX Text
%%UDESIGN DATA:

AutoCAD SHX Text
TOTAL FSI AREA          -          5298.70Sq.m

AutoCAD SHX Text
No. of Occupants           -          530nos

AutoCAD SHX Text
Rate of  water supply     -          45 lpcd

AutoCAD SHX Text
Water Consumption       -          23850 L/D

AutoCAD SHX Text
Sewage generated         -          19080L/D

AutoCAD SHX Text
Proposed Capacity of STP         -         0.02 MLD

AutoCAD SHX Text
%%URaw Sewage Characteristics - TABLE -1:

AutoCAD SHX Text
           Parameters                                   Values

AutoCAD SHX Text
1   Biochemical Oxygen Demand

AutoCAD SHX Text
350 mg/l

AutoCAD SHX Text
2   Chemical Oxygen Demand       

AutoCAD SHX Text
3   Total Suspended Solids

AutoCAD SHX Text
450 mg/l

AutoCAD SHX Text
4   Total Kjeldahl Nitrogen (as N)

AutoCAD SHX Text
45 mg/l

AutoCAD SHX Text
5   Total Phosphorous

AutoCAD SHX Text
5 mg/l

AutoCAD SHX Text
6   Faecal Coliform

AutoCAD SHX Text
10   MPN/100 ml

AutoCAD SHX Text
7   pH

AutoCAD SHX Text
6.5 - 8.5

AutoCAD SHX Text
6

AutoCAD SHX Text
%%UCharacteristics of Treated effluent - TABLE -2:

AutoCAD SHX Text
           Parameters                                   Values

AutoCAD SHX Text
1    BOD

AutoCAD SHX Text
5

AutoCAD SHX Text
                                        10 mg/l

AutoCAD SHX Text
2    COD                                           60 mg/l

AutoCAD SHX Text
3    Total Suspended Solids (TSS)  

AutoCAD SHX Text
4    Total Kjeldahl Nitrogen (as N)                  10 mg/l

AutoCAD SHX Text
5     Dissolved Phosphorous as P                   1 mg/l

AutoCAD SHX Text
6    Faecal Coliform in 100ml                      Nil

AutoCAD SHX Text
7    pH                                        6.5 - 8.3

AutoCAD SHX Text
8    Minimum Residual Chlorine                2 mg/l

AutoCAD SHX Text
 700 mg/l

AutoCAD SHX Text
 Nil

AutoCAD SHX Text
DN

AutoCAD SHX Text
RAMP 

AutoCAD SHX Text
RATIO 1:8

AutoCAD SHX Text
24.20m long and 3.00m High Ramp

AutoCAD SHX Text
24.20m long and 3.00m High Ramp

AutoCAD SHX Text
DRIVEWAY

AutoCAD SHX Text
 DRIVEWAY

AutoCAD SHX Text
DRIVEWAY

AutoCAD SHX Text
24.20m long and 3.00m High Ramp

AutoCAD SHX Text
24.20m long and 3.00m High Ramp

AutoCAD SHX Text
UP

AutoCAD SHX Text
RAMP 

AutoCAD SHX Text
RATIO 1:8

AutoCAD SHX Text
RAMP

AutoCAD SHX Text
TO FIRST FLOOR

AutoCAD SHX Text
STILT FLOOR

AutoCAD SHX Text
FIRST FLOOR

AutoCAD SHX Text
%%USTILT FLOOR PLAN

AutoCAD SHX Text
+0.00m LVL

AutoCAD SHX Text
+3.00m LVL

AutoCAD SHX Text
RAMP

AutoCAD SHX Text
TO SECOND FLOOR

AutoCAD SHX Text
SECOND FLOOR

AutoCAD SHX Text
+6.00m LVL

AutoCAD SHX Text
BIKE PARKING

AutoCAD SHX Text
STILT FLOOR / FORMED GROUND LVL

AutoCAD SHX Text
SECOND FLOOR

AutoCAD SHX Text
FIRST FLOOR

AutoCAD SHX Text
%%USECTION A-A

AutoCAD SHX Text
%%URAMP DETAILS

AutoCAD SHX Text
24.20m long and 3.00m High Ramp

AutoCAD SHX Text
FIRST FLOOR

AutoCAD SHX Text
+3.00m LVL

AutoCAD SHX Text
%%UFIRST  FLOOR PLAN

AutoCAD SHX Text
24.20m long and 3.0m High

AutoCAD SHX Text
Ramp

AutoCAD SHX Text
SLOPE-1:8

AutoCAD SHX Text
SLOPE-1:8

AutoCAD SHX Text
3.00



UserDefinedMetric (841.00 x 1500.00MM)

PLAN SHOWING THE PROPOSED CONSTRUCTION OF HIGH

RISE COMMERCIAL (IT/ITES) BUILDING WITH STILT FLOOR

(MEANT FOR PARKING USE)  + 1ST FLOOR (MEANT FOR

PARKING USE) 2ND FLOOR (MEANT FOR PARKING) + 3RD

FLOOR TO 9TH FLOOR, AT PLOT NO.155, ESTATE MAIN ROAD,

DEVELOPED PLOTS ESTATE, PERUNGUDI, CENNAI- 600 096,

COMPRISED IN S NO:140/18 OF PALAVAKKAM VILLAGE, WITH

IN THE LIMITS OF GREATER CHENNAI  CORPORATION.

N

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

EGL

NINTH FLOOR

PARAPET LVL

FIRST FLOOR

TERRACE FLOOR

EIGHTH FLOOR

SEVENTH FLOOR

SIXTH FLOOR

FIFTH FLOOR

FOURTH FLOOR

THIRD FLOOR

SECOND FLOOR

TOP OF LIGHTNING ARRESTER

FRONT ELEVATION

TOP OF HEADROOM

STILT FLOOR

FORMED GROUND LVL

3
9
.
1

5

2
.
3
5

2
.
3
5

2
.
3
5

3
.
0

0

1
.
0
0

1
.
2

0

4
.
9

5
3

4
.
2
0

2
.
7

5
3
.
6
0

3
.
6
0

3
.
6
0

3
.
6
0

3
.
6
0

3
.
6
0

3
.
6
0

3
.
0
0

3
.
0

0

2
.
8
5

2
.
8
5

2
.
8
5

3
9
.
1
5

1
.
2
0

0
.
1
5

3
.
4
5

0
.
1
5

3
.
4
5

0
.
1
5

3
.
4
5

0
.
1
5

3
.
4
5

0
.
1
5

3
.
4
5

0
.
1
5

3
.
4
5

0
.
1
5

3
.
4
5

0
.
6
5

2
.
3
5

0
.
6
5

2
.
3
5

0
.
6
5

2
.
3
5

SLAB THICKNESS

SLAB THICKNESS

SLAB THICKNESS

SLAB THICKNESS

SLAB THICKNESS

SLAB THICKNESS

SLAB THICKNESS

BEAM

BEAM

BEAM

STILT PARKING FLOOR

FIRST PARKING FLOOR

SECOND PARKING FLOOR

THIRD FLOOR

FOURTH FLOOR

FIFTH FLOOR

SIXTH FLOOR

EIGHTH FLOOR

NINTH FLOOR

SEVENTH FLOOR

TERRACE FLOOR

SECTION

EGL

(REFUGE FLOOR)

NINTH FLOOR

PARAPET LVL

1.20 M PARAPET WALL

TOP OF LIGHTNING ARRESTER

OFFICE SPACE

OFFICE SPACE

OFFICE SPACE

OFFICE SPACE

OFFICE SPACE

OFFICE SPACE

OFFICE SPACE

RAMP

BIKE PARKINGBIKE PARKING

BIKE PARKING

BIKE PARKING

RAMP

PARKING PIT